Ti£UREA{& (8BV-1/8BLV-1/8BLH-1)

BOTTOM FEED MECHANISM (8BV-1/8BLV-1/8BLH-1)

f_'_T'T_'

!@l%

[_BBLH 1| _8BV-I _J @)
_ 1 —] 2 g

l§ ]
{_SBLHI

2

13—




Ti£YE§{% (8BV-1/8BLV-1/8BLH-1)
BOTTOM FEED MECHANISM (BBV¥1/SBL\{—1/8BLH—1)

No. | Bi&@&ES |7 ;-T. +| B 0% DESCRIPTION
> 2

PARTS NO.|@|@|@| QTY
1 17089 *¥ % -] 1 |#HR(9mm) THROAT PLATE (9mm)
1 17089-A | - | - | * 1 &R (9mm) THROAT PLATE (9mm)
2 6031-01 | *| - | - 2 |EtiRuE SCREW 11/64X40 L=9
2 17559 - | * 2 |k SCREW 11/64X40 L=55
3 17092-H | = | -] - 1 |#REE N/P. SUPPORTING PLATE
3 17554-H | = | * | * 1 |#HRZE N/P. SUPPORTING PLATE
4 17093-01 | * | * [ x| 4 [$HR2H SCREW 9/64X40 L=6.5
5 17645C | * | % | — 1 | EYIRGLH) 48 BINDING PLATE COMP.
5 17700 == *] 1 [EYIRHEY) BINDER PLATE
6 17079 ¥kl 2 N —IFRL BINDER SCREW
7 17080 ¥ k| - 2 |INAUF—1EFub BINDER NUT
8 13271 | k| * 1 /N5 — 2A-14-6 (4732, )BINDER (2A-14-6) OPTION
9 13256 x| % | - 1 |5F—7ER TAPE GUIDE
10 17104 * | k[ - 1 |[T—7=EAHLE SCREW 11/64X40 L=6
11 11142 * | x| - 1 [T—7ERNLETY v— WASHER
12 17071 * | x| % 1 |BYBRTYs SPRING
13 17064 * | k| o 1 [FEYBEIRLAL SCREW 9/64X40 =7
14 17070 I E: 1 [EYBRET Y v— WASHER
15 17644 * | x| % 1 [ EYps FEED ROCK SHAFT BASE
16 17069 # | % | % 1 [ZEYUEE FEED ARM BASE
17 17104 kx| k] 2 |FEUBISIE SCREW 11/64X40 1=6
18 17073 -] - 1 [ EYEOmm) FEED DOG (9mm)
18 17561 - %] - T [EYSE LV(Omm) FEED DOG (9mm)
18 17565 - = =* 1 |3ZEXYHE LH(7mm) FEED DOG (7mm)
19 17076 AR 2 |[EYEit SCREW 1/8X44 L=4
20 17072 * | * | 1 [ZEYBERC HINGE SCREW
21 17635 * |+ | * 1 |3EY g FEED DRIVING ROCK SHAFT
22 17063 * | x| % 1 [EYVEhS— FEED DRIVING ROCK SHAFT COLLAR
23 12421 ®x ] 2 EYsahS—it SCREW 11/64X32 =4
24 17064 [k [k 1 EVERIRLAL SCREW 9/64X40 =7
25 17642C [ x| - | - 1 |ZYIEEE (ED FEED FORK W/PIN
25 17675C | = | * | * 1 [FEYVEEE (B FEED FORK W/PIN
26 17642 ¥ [ = 1 [XYEEE FEED FORK
26 17675 =¥ * 1 [FEYEEE FEED FORK
27 17643 * | k| T [EYESEE FEED FORK PIN
28 37116 ¥k k] 2 ISEUIEENS b SCREW M6X0.75 L=5
29 10728 IR F 1 [FEVEBESEHE 6X6 OIL WICK 6X6
30 17636 * | - - 1 |EYUSE2E FEED ROCK SHAFT CRANK
30 17674 M EAE 1 |EYEREEE FEED ROCK SHAFT CRANK
3 17638 * | k| * 2 [FYEESZESRL PINCH SCREW M6X1 L=12
32 17637 * | * | x T [REYELZEED FEED SHAFT CRANK PIN
33 | 10636 KIF R 1 [ RYUEEREELF ok NUT

_14_.



TEYE%R (8B-1/8BL-1)
BOTTOM FEED MECHANISM (8B-1/8BL-1)




THEYRS{% (8B-1/8BL-1)
BOTTOM FEED MECHANISM (8B-1/8BL-1)

(S = o #
No. | BBEES |_| 7| B on DESCRIPTION
PARTS NO.|@ |@ | QTY
1 17221 * | - 1 i THROAT PLATE
1 17513 o | & 1 st THROAT PLATE
9 6344 'l 2 |#tigat SCREW 3/32X56 L=5
2 7041 -{*| 2 &kt SCREW 1/8X44 L=]
3 17222-A || -| 1 |##REEGmm) THROAT PLATE SUPPORT
3 17514 S E 1 |#HE=ESs THROAT PLATE SUPPORT
4 17223 |- 2 |sHE=sa SCREW 9/64X40 L=11
4 31092 - * 4 |#HIRFEE SCREW M4X0.7 L=12
5 17224 1 < 1 |$HiRERN IR THROAT PLATE ASSIST
6 8100 x| % | 4 |$HRIGENIRL SCREW 9/64X40 L=65
7 17202 *| - 1 ~vkR EiR BED PLATE
7 17502 - % 1 ~yk kiR BED PLATE
8 8016 -] 4 [RouFEiEt SCREW 9/64X40 L=55
8 8100 -l %] 4 |RyFErigidt SCREW 9/64X40 L=65
9 17717 - 1 [EYLT# FEED LIFTING SHAFT
9 17733 S 1 |3%Y L F#g FEED LIFTING SHAFT
10 17715 * | * 1 | EYETEDE CRANK
11 1365 x| * 1 [EYETFESESRL PINCH SCREW 15/64X28 L=16
12 17718 * | * 1 [EYETFTOYFERE HINGE SCREW 9/32X28 L=10
13 11426 x| % 1 | EYETFTOvFERCIEG “E” RING
14 17063 * | * 1 EYLET#hs5— FEED UFTING SHAFT COLLAR
15 15055 * | * 1 [EYET#hHS—1t SCREW 11/64X32 L=9
16 17203 x| - 1 |2 —hiN— BED END COVER
17 12113 ]~ 2 2T —h—ik SCREW 3.4X36 L=4
18 17220-A | x| - 1 |EYS FEED DOG (6mm)
18 17512 | * 1 [EYsE FEED DOG
19 17232 * | - 1 EYELE SCREW 9/64X40 L=7
19 17515 * 1 |EYtEE SCREW 9/64X40 L=6
20 17218 *| - 1 [EYLEE FEED BASE
20 17510 - | * 1 |%EYts FEED BASE
21 17215-A | x| - 1 [EYsh FEED ROCK SHAFT
21 17507 - * 1 |3EUsh FEED ROCK SHAFT
22 17226 *| - 1 FEYETETAYR FEED BASE GIB
22 17511 . 1 BEYEET AU FEED BASE GIB
23 12347 -1 2 [EYt+s4+YUtRit SCREW 3.4X36 L=65
23 8100 - *| 2 ;zu:t‘a‘é'«*tnﬁlt SCREW 9/64X40 L=65
;!g 17063 * | * 1 ‘ﬁuimh?— FEED ROCK SHAFT COLLAR
12421 * | * 2 | EYEHS—1k SCREW 11/64X32 L=4
26 17712 *| - 1 |[EYEREE FEED CRANK
26 17732 K 1 | EYUERESE FEED CRANK
27 17638 *|*| 2 [EYFEFIESHC PINCH SCREW M6X1 L=12
28 | 17718 ¥k 1 RYSEREZEE CRANK PIN ’
29 11953 * | * 2 | EYEREZECELL SCREW 7/32X32 L=55

_16_




S K T

FEED REVERSING MECHANISM




R LR
FEED REVERSING MECHANISM

1 0O =) =177 #

No. P.i:;j::—o A EE ff:f a% DESCRIPTION
cO|jcO|CO || Co

1 17713 k(x| -|-]- 1 | ETFHhHL FEED CAM,UD
2 10766 x[*x|-|-|-| 2 |LETFhLL SCREW  1/4X32 L=7
3 17714 «|*x|-[-|1-|1 1 [FEYErTFour FEED ROD,UD
4 17041 *l*fl-|-]- 1 [FYLETFoOvk7ILk OILING FELT
5 10723 k%] - -]~ 1 |ZTILHMRZ OIL FELT STOPPER
6 17616 * k[ k| x| * 1 | EYhL FEED ECCENTRIC CAM
7 17019 I R e 2 |[EYUhLat SCREW 1/4X40 L=75
8 17617 AR ES 1 FEUEHEOVR FEED C/ROD COMPLETE
9 30066 H k| k| %] % 2 |FEYEHOvFERL PINCH SCREW M5X0.8 L=12
10 17617C || | *| =] = 1 EYEROYE(4) FEED C/ROD COMPLETE
11 17629 * k|| %] 1 |#FEYEZEOyRZT L OILING FELT
12 17711 ¥ —|-|-|-] 1 [#FEYouF FEED ROD
12 17731 - *{-]-|- 1 pEYoykR FEED ROD
12 17618 I 1 [EYowk FEED ROD
12 17671 N EIE 1 pEYOykR FEED ROD
13 17621 * [ x| %] % 1 EYERE FEED CONNECTION PIN
14 8042 | %] x| % 1 [EYEHE I SCREW 11/64X40 L=5
15 17619 * | %] %] %] % 1 |EYERE FEED GUIDE BLOCK
16 17622 w | k| k| x| * 1 EYEE FEED REGULATING
17 17620 * | k| * | * | % 1 | EYERE FEED GUIDE PIN
18 10726 * | x| %] % | * 1 [FEYEREVHS OIL WICK 6X6 L=30
19 15038 | k| %] %[ % 1 [EYERE T LR RUBBER
20 37185 AR 1 [EYEREIE SCREW M6X0.75 L=6
21 17628 | ]| k| x| * 1L —E RS SET PLATE
22 31092 * k| k| %] % 2 |LNA—ErhlZEH£i1E SCREW M4X0.7 L=12
23 30078 x| x| %] %] * 2 |EYRLRF£IED Y v— WASHER
24 17627 AFIEIEIE: 1 |LAA—E 4l LEVER PIN SCREW
25 37026 k] k| % % 1 |L—Erflie SCREW M6X0.75 (=8
26 17623 * | x| %] * | * 1 [EYSAEsS FEED REGULATING BASE
27 17624 * | k| * | * 1 XYREE AR F/R BASE BUSHING
28 8097 * [ k| k| k| % 1 | EYERAEE A%k SET SCREW 15/64X28 L=5
29 12361 k| k| % | % 4 [EYIEEE SCREW 13/64X32 L=14
30 17626 *[—*[-]- 1 [EYBERR 6.0 INDICATING PLATE
30 17676 M EIRIEAE 1 |ZEVUEER 65 INDICATING PLATE
31 17093-02 | * | x| = | * [ *| 3 |%YEEKRLE SCREW 9/64X40 L=6.5
32 18027 * k| x| %] * 1 EYFRE L/ A— REVERSE FEED LEVER
33 18028 L N 2 |LN—=E AL SCREW M5X0.8 L=5
34 13416 * Lok Lok Lok |k 1 EYEASO—L vk KNURLING TOOL
35 8158 * k| % | %] 1 [L/N—R—JL(3.17) FEED REGULATOR BALL
36 8157 k[ %] * | % 1 LiN—=RTyy FEED REGULATOR SPRING
37 17625 L E S E NN 1 YA/ F FEED ADJUSTING PIPE
38 18026 * %] %) *| % 1 |LbIN—RTYs SPRING
39 20322 k[ x| % | % 1 e 55 SPRING HOOK PLATE
40 37136 [ % %] % 1 (BEXTY)o 530 SCREW M5X0.8 L=10
4 17603 RS E N 1 |7—LtEh— ARM SIDE COVER
42 8100 ¥Rk k)% 2 \F—h#h/N—iE SCREW 9/64X40 L=6.5

_.‘]8_




AEMNT . REHFEIR
THREAD GUIDE, THREAD TENSION




RN RFFEIE

THREAD GUIDE, THREAD TENSION

=] = — | — )
No. | BBEES | _|7|T|1I+| BH oz DESCRIPTION
PARTS NO.|@|@ @ |@| 3| QTY
1 10682 * x| =[x x| 1 |EHRENLE) THREAD GUIDE (UPPER)
g 11160 *| k| x[x] x| 1 |BEHEND) THREAD GUIDE (MIDDLE)
3 10759-A | *|*|*|*|*| 1 |@EHRENTF) THREAD GUIDE (LOWER)
4 10685 #|x|x|x| x| 3 |EhREMNE SCREW 3.4X36 L=6.5
5 10760 AR 1 |EHREZIILE FELT FOR THREAD GUIDE
6 19421 EIEIEAE 1 |FAFR TENSION BRACKET
7 19531 *|x|x[x|x| 2 |FAFD TENSION DISC
8 19532 k| *k|*|*] 1 |H—MD TENSION RELEASING WASHER
9 19533 * x|k x| 1 |;BERTYLY 14 TENSION DISC SPRING 1.4
10 28206 kx| x|*x| 1 |O—LybkRby/S— T/THUMB NUT STOPPER
11 19513 ¥ k| x[*|*x[ 1 |[O—LybFvh TENSION THUMB NUT
12 10793 *|*|x|x|x] 1 |RDESHEE RELEASE PLUNGER
13 10678 3 S Y Y 1 |[RPDHDHIR TENSION RELEASE LEVER |
14 19422 *[k|*x|x*x| 2 |RPHO|MEHLL HINGE SCREW 9/64X40 L=2.5
15 19421C-A| * | * | * | *[*| 1 |AFHK 8 14 T/BRACKET (1.4) COMP.
16 19512 x|k kx| 1 REHFEGR) TENSION SCREW STUD
17 10689 | k| k| k| * 1 |R3IRTYY THREAD TAKE-UP SPRING
18 10694 IR 1 | ZEM THREAD CONTROLLER DISC
19 B118319 [ x| *| x| [ =* 1 | Z&Emik SCREW 3/32X56 L=6.0
20 19534 k| x| *| % 1 O—LvbF vk TENSION THUMB NUT
21 19474C [ * x| *|* x| 1 [FFik XKE 14 TENSION BRACKET(1.4) COMP.
22 15007 kR *(xx 1 RAFEGEL SCRELW 9/64X40 L=10
23 4221 Gl Bl I I N B B :: e OIL WICK RETAINER
24 10690 AEAEIEIE 1 | RTYLT TAKE-UP SPRING STOP
25 10650 *lkpk x|k 1 IRTYLT R SCREW 3.4X36 L=6
26 15062 LRk kR 1 | KRB THREAD RETAINER
27 15055 *x x|k x| 1 |FHFHRIE SCREW 11/64X32 L=9
28 10720 ¥k k| k| x| 1 |RPEHEER) RELEASE LEVER ROD

420_




ARIH—F, FA—=h—=F
BELT GUARD, FINGER GUARD

o

16
17

10—
9___

/ i

121%;@/"

13

(:FL>21

Finger guard

Synchronizer support rod

25 L
/ o

[ L

aﬂ@' i ‘\‘“l
t--“" A

zs\g‘j%




SR — 2 At
BELT GUARD, FINGER GUARD

0O 3 0 o T 5
No. | HE&ES S ETE: B 2% DESCRIPTION
PARTS NO. (@ |@|@|@(@| aTY
1 13425C | *|*|*]|*|*| 1 |R)rH—K 348 BELT GUARD COMPLETE
2 13426 w |k x| | % 1 [N —=FLEHhH/— BELT GUARD COVER
3 13427 k(x| k|*|*| 2 |NJFH—FIELE BELT GUARD SET PLATE
4 13425 w | k| %] % | % 1 [N —EARLK BELT GUARD BODY
5 13420C | *|*|*|*|*| 1 |<JrH—F 4 BELT GUARD COMPLETE
6 6339 ®|x{*|*x|x| 2 |[X)LMH—FLEH/i—1k SCREW 1/8X44 L=4.0
7 18417 *|x|*|x|x]| 1 [R)IFH—FEREKLEA) SCREW 4.5%32 L=8.0
8 11162 #|®|*|x|x] 1 |NJILEH—FFR{ELB) SCREW 3.4X36 L=54
9 14024 x| x| *|*[%]| 2 [RNrHF—FLE£LEIFRC SCREW 3/16X32 L=9.5
10 16287 AEIEIEAE: 2 |tEEBEitR LTy v— WASHER
11 50103 #|*|*|*x|x| 2 [LE2BEitRCFVE NUT
12 10561 *|x|*|*x|x| 2 [SJLFH—FIE(F) SCREW 11/64X32 L=6.5
13 11142 ¥k |*|x[x| 2 [ NJFH—=FIL(F)Tyiv— WASHER
14 13432C | *|*|*|*|{*| 1 [RJ+H—F 4 (CE) BELT GUARD COMP. (FOR CE)
15 13428 # x|k k|x| 1 [N)FH—FHFHEIH—F B/GUARD SUPPORT GUARD
16 15081 ¥k x| x| 2 |FEIA—FARPL WOOD SCREW
17 11142 x| x[*| x| 2 |WHEIH—FRRLTvIv— WASHER
18 11830 ¥k x|x[*x| 1 [#HBIH—Fit4l THUMB SCREW 9/64X40 L=5.8
19 13429 # k| k| x| * 1 NI —F#E R SUPPORT PLATE
20 15081 ¥ [xlxf*] x| 2 |FHEIRAKAQL WOOD SCREW
21 11142 k(K[| x k] 2 |FHEIRARRLD Y v— WASHER
22 30168 kk k[ Kk 1 |BRHEBEAE SYNCHRONIZER SUPPORT
23 50409 k|| x|x]| 2 |[BEBFTIEFV- NUT
24 19470 * k| ®|*| x| 1 |ZaH—H—F FINGER GUARD
25 10749 *¥ [k kx|l x| 1 |SRXIEH—FAA) FINGER GUARD SET SCREW
26 10677 kK] xfx) 1 | ETY— WASHER
27 17372-A [ *|*|*|*[x| 1 |[BREBFZEGFH-FELER SYNCHRONIZER SUPPORT
28 50409 K [ k| k| k| ok 1 BHBEYXZEF Y NUT

_22_




RIELE
ACCESSORIES




& m

ACCESSORIES

No. | EB&@ES |_|7|T|LIL| BH as DESCRIPTION

PARTS NO.|@|@|@|@|@| QTY

1 8118 * |k ok | k| 1 |FSA/3—(K) SCREW DRIVER (LARGE)

2 8120 w | x| k| x| % 1 FSA/3—(f) SCREW DRIVER (MIDDLE)

3 8121 2RI 1 KSA 78— () SCREW DRIVER (SMALL)

4 19473 k(K| *|*|[*| 1 |[F+FFSA/3— SCREW DRIVER (CROSS TYPE)
5 19462 * k| *|x[*| 1 [AHRLFO0XI1) DOUBLE HEAD WRENCH

6 19461 s | k| %] x| * 1 AINF (6XT) SPANNER (6 X 7)

7 19457 kx| *x[*x[*x| 1 [RALVF (25mm) HEXAGON WRENCH (2.5 mm)
8 19458 * kx| x]|x| 1 |ARALUF (3.0mm) HEXAGON WRENCH (3 mm)
9 19459 IR L 1 |ZRABLUF (40mm) HEXAGON WRENCH (4 mm)
10 17035 *|-|*x|-1-1 6 [|RE BOBBIN

10 18034 -l®|-1*|*| 6 |HRE> BOBBIN

1 NO116 “|=1*|*|*| 3 |&DPX17 #16 NEEDLE DPX17 #16

11 NO118 ¥|*|~-|-|-| 3 |&DPX17 #18 NEEDLE DPX17 #18

12 B132-A [ *|*|*|x*|*| 1 |fpase ACCESSORY PACK

13 8124 ®lkl*{x]lx| 1 |Eo—nHri—=(k) VINYL COVER

14 11193 # | ok | k|| * 1 |3(R) OlIL

15 8125 # x| [ %] % 1 |ilEL OILER

16 17227C | *|*|-|[-|-| 1 |=8 8 CLOTH EDGE GUIDE COMP.
17 17227 ¥k —-|-|-| 1 |EBK CLOTH EDGE GUIDE PLATE
18 17228 3 I [ 1 |EHO—5— CLOTH EDGE GUIDE ROLER
19 17229 I e 1 |ERO—S—FEHRL CLOTH EDGE GUIDE SCREW
20 7047 ¥k -1-1-| 2 |[®F#Hi SCREW 9/64X40 L=12

21 30025 kx| -1=] 2 |FHIETV v— WASHER

22 17037 ¥l k| x| %] 1 [H= OIL PAN

23 19465 kx| *]| x| 1 |HRBEELUR BOBBIN WINDER COMPLETE
24 17082 * [ x|*]x| 1 |<ZY 500L CHAIN (500 mm) WITH HOOK
25 17081 ¥k [*| x| 1 |FREFEY KNEE LIFTER COMPLETE
26 13260 - =[*|*|-] 1 |5—7=2&K TAPE STAND

27 13263 “[-|*|*|-| 1 |F—T2iRis TAPE STAND BAR

28 13264 “[=l*[*| - 1 |FT—TEREFYE TAPE STAND BAR NUT

29 13261 1=l *[*| -] 1 | F—TSHRHS5— TAPE STAND BAR COLLAR
30 7047 M EIEI 1 | T—7Z/RAH>—1k SCREW 9/64X40 L=12

31 35254 ¥k |*[x| %[ 1 |HRiTtyk THREAD STAND COMPLETE

_247




F-Ua—ER
GAUGE PARTS LIST

8BLH-1
" ] hFAHT JhAHI
Y- NnUA S A% 7 rer
INNER OUTER
GAUGE NEEDLE PLATE FEED PLATE
PRESSER FOOT PRESSER FOOT
+7.6 5 2.9 37
i ©) 1 d S8
WiE. —REHVA i | ©O
For General i 1144
8.3 =B

Tublar Sewing

‘312

17089-A 17073-A 17086-A

15

TEik, — AW
Narrow width for General
Tublar Sewing

58
17086-B1
2.8 37
16
~ 1.1
NAETBVWA () Jl \.:)@(@
For Piping (Right Side) 55
' 36
17113 17105 17086-B2 17083-B2
N6
~ 1.1 o 26
N{E780A (k)
For Piping (Left Side) 38 7
36
17086-B3 17083-B3
15
IS (Y::] :m @ @
For Small Goods "
2 5
L56
17112-B5 17105-B5 17086-B5 17083-B5

1 MR RERT T,
%1 Sub needle plate Is required.



T—ribm—EE
GAUGE PARTS LIST

8BV-1 / 8BLV-1

+hHAY T JhAYIT
=23 1 1 \
¥ 2 =t NEEJI; o TE FE:[?PJL:TE INHER ouTEn
GAUGE LEFLA PRESSOR FOOT | PRESSOR FOOT
229 83 37
T D
WHE, 9mm : | §>©
: 5
’
Standard 9mm 37 124
17
e 19 5
17089 17073 17086 17083
68 37
| ©O)
7 mm 32
Gt 173 | ~—A—t=-158
17090 17074
5 37
3 [ ©O
Ly H
L Type ~ 2
17
17091-A 17075-A

¥2 ¥ —IHM4 TR, ¥ S LIVHBEOEMNEETORSTT,
%2 Gauge size is length from needle point to left edge of needle plate.



SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi-shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81—47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

-.:o - ’A‘
R J—5% //*%itx*i
T273-0018 TER B RHET2-13-6
TEL: 047-420-3561, IP&E % :050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co jp
(EREZE)
Parts No. PB84300 (1011)



